
The Corporation of the Municipality of Brockton 

By-Law 2016-025

Being a By-Law to authorize The Corporation of The Municipality of Brockton to enter 
into an agreement with Veolia Water Canada Inc referred to herein as Veolia. 

Whereas Sections 8, 9 and 11 of the Municipal Act, S.O. 2001, as amended, authorizes 
Municipalities to pass by-laws to enable them to govern their affairs and to respond to municipal 
issues. 

Whereas Veolia is in the business of providing operation and maintenance services for water 
and wastewater facilities. 

And Whereas the Corporation of the Municipality of Brockton is the owner of the Walkerton 
water supply and distribution system, the Lake Rosalind water supply and distribution system, 
[...]
be deemed not to be a breach of such obligation or covenant and the obligations of both 
parties under this Agreement will be suspended to the extent necessary during the 
continuation of any inability or failure so caused by such Force Majeure. 

(b) For purposes of this Agreement, the term “Force Majeure” means any event or occurrence 
not within the control of the party claiming Force Majeure and which by the exercise of 
reasonable diligence such party is unable to prevent or overcome, including any acts of 
God, including lightning, earthquakes, storms, washouts, landslides, avalanches, fires, 
epidemics and floods; strikes, lockouts or other industrial disturbances; acts of the Queen’s 
or public enemies, terrorism, sabotage, wars, blockades, insurrections, riots or civil 
disturbances, fires, explosions, the laws, orders, rules, regulations, acts or restraints of any 
court or governmental or regulatory authority. For the purposes of this Article 13.1, a Party 
is deemed to have control over the actions or omissions of those persons to which it, its 
agents, contractors or employees, have delegated, assigned or subcontracted its obligations 
and responsibilities. 

(c) Neither Party shall be entitled to the benefit of this provision, under any of the following 
circumstances: 

(i) to the extent that the inability or failure was caused by the negligence or 
contributory negligence of the Party claiming Force Majeure; 

(ii) to the extent that the inability or failure was caused by the Party claiming Force 
Majeure having failed to diligently attempt to remedy the condition by taking all 
reasonable acts and to resume the performance of such covenants and obligations 
with reasonable dispatch; 

(iii) if the inability or failure was caused by lack of funds or is in respect of any amount 
due hereunder; or 

(iv) unless, as soon as possible after the happening of the occurrence relied upon or as 
soon as possible after determining that the occurrence was in the nature of Force 
Majeure and would affect the claiming party’s ability to observe or perform any of 
its covenants or obligations under this Agreement, the claiming party will have 
given to the other party notice to the effect that the claiming party is unable by 



-  PAGE 17 - 

reason of Force Majeure (the nature whereof will be therein specified) to perform 
the particular covenants or obligations. 

(d) The party claiming Force Majeure will give notice to the other party, as soon as possible 
after the Force Majeure condition is remedied, to the effect that the same had been remedied 
and that such party has resumed, or is then in a position to resume, the performance of its 
suspended covenants and obligations hereunder either in whole or in part. 

(e) Notwithstanding any of the provisions of this Article 13.1, and subject to Article 13.1(c), 
the settlement of labour disputes or industrial disturbances is entirely within the discretion 
of the particular party involved and the party may make settlement of it at the time and on 
terms and conditions as it may deem to be advisable and no delay in making settlement 
will deprive the party of the benefit of Article 13.1(a). 

ARTICLE 14 
GENERAL 

14.1 Jurisdiction 

(a) This Agreement shall be governed by and construed in accordance with the laws of the 
Province of Ontario and the parties shall agree to attorn to the jurisdiction of the Courts of 
Ontario. 

14.2 Agreement to Govern 

(a) If there is any inconsistency between the main body of this Agreement and any Schedule 
to this Agreement, the provision in the main body shall govern. 

14.3 Entire Agreement 

(a) The Agreement constitutes the entire agreement between the Municipality and the Supplier 
with respect to the subject matter hereof and cancels and supersedes any prior 
understandings, undertakings, representations, warranties, terms, conditions and 
agreements, whether collateral, express, implied or statutory, between the Municipality and 
the Supplier with respect to the subject matter hereof. 

14.4 Notices 

(a) Any notice or other communication required or permitted to be given under this Agreement 
will be effective only if in writing and when it is actually delivered (which delivery may 
be by telecopy or other telecommunications device) to the party for whom it is intended at 
the following address or such other address as such party may designate to the other party 
by notice in writing delivered in accordance with this provision: 

To the Municipality: 

Attention:  Director of Operations 
Municipality of Brockton 
100 Scott Street  
Walkerton, ON 
N0G 2V0 



-  PAGE 17 - 

 
Telephone: 519.881.2223 
 
Telecopy: 519.881.2991 
 
To the Supplier: 

Attention: Mark Rupke       
    Area Manager - Canada  
    Veolia Water Canada, Inc. 
    150 Pony Drive, Unit #2       
    Newmarket ON       
     L3Y7B6 

 
Telephone: 905-868-9683   

Telecopy:   905-868-9870 

(b) Notwithstanding the foregoing, notices with respect to Force Majeure will be given in 
writing by telecopy, or orally in person or by telephone (to be confirmed by telecopy), to 
the person or persons designated from time to time by the parties as the person or persons 
authorized to receive such notices. 

14.5 Severability 

(a) If any provision of this Agreement is found or determined to be invalid, illegal or 
unenforceable it will be construed to be separate and severable from this Agreement and 
will not impair the validity, legality or enforceability of any other provisions of this 
Agreement, and the remainder of this Agreement will continue to be binding on the parties 
as if such provision had been deleted. 

14.6 No Waiver 

(a) No waiver by either party of any default by the other in the performance of any of the 
provisions of this Agreement will operate or be construed as a waiver of any other or future 
default or defaults hereunder, whether of a like or a different character. No waiver will be 
effective or binding unless it is in writing and signed by the Party purporting to give such 
waiver and, unless otherwise provided, will be limited to the specific breach waived. 

14.7 Amendment 

(a) No amendment to this Agreement will be valid or binding unless it is in writing and duly 
executed by both of the Parties hereto. 

14.8 Burden and Benefit 

(a) This Agreement shall enure to the benefit of and be binding upon the Parties. 



-  PAGE 17 - 

14.9 Assignment 

(a) The Municipality may not assign this Agreement or any of its rights or obligations 
hereunder without the consent of Supplier, such consent not to be unreasonably withheld. 
Supplier may assign this Agreement or any of its rights or obligations hereunder to, or sell 
the majority of its shares or business or its material assets to, or amalgamate with, any of 
its Affiliates or any third party without the consent of the Municipality, provided that such 
Affiliate or third party agrees to be bound by the terms and conditions of this Agreement 
including but not limited to all confidentiality provisions. 

14.10 Freedom of Information 

(a) The Municipality acknowledges and agrees that this Agreement and any materials or 
information provided to Supplier through the performance of the Services may be subject 
to disclosure under the Municipal Freedom of Information and Protection of Privacy Act, 
R.S.O. 1990, c. F.31, as amended, or as otherwise required by law.  The Municipality shall 
inform Supplier of any requests for disclosure and allow Supplier to make a claim of 
confidentiality with respect to any information that meets an exception to the Act. 

14.11 Counterparts 

(a) This Agreement may be executed in counterparts with the same effect as if the Parties had 
signed the same document. All counterparts will be construed together and will constitute 
one agreement. 

14.12 Further Assurances 

(a) Each party will, at all times hereafter, execute and deliver all such further documents and 
do all such further acts and things as may be reasonably requested by the other party to 
give full effect to the intent and meaning of this Agreement. 

14.13 Survival 

(a) All representations, warranties, indemnities, and limitations on liability given by each of 
the Parties, all outstanding payment obligations, and the confidentiality obligation pursuant 
to the Agreement shall survive the termination of the Agreement. 

14.14 Facsimile or Digital Transmission 

(a) This Agreement may be executed by the parties and transmitted by facsimile or digital 
transmission (for example, e-mailed .pdf pages) and, if so executed, transmitted and 
received, this Agreement will for all purposes be effective as if the parties had delivered 
and executed the original Agreement and each party undertakes to provide the other party 
with a copy of this Agreement bearing original signatures forthwith upon demand. 



-  PAGE 17 - 

IN WITNESS WHEREOF the parties hereto have executed this Agreement as of the day and year first 
above written. 

  VEOLIA WATER CANADA, INC. 
 
 
 
 
 
Per:    
 Name: Mark Rupke 
 Title: Vice President and Area Manager 
 
 
 
 
: 
I have authority to bind the Corporation. 
 
 

  THE CORPORATION OF THE MUNICIPALITY 
OF BROCKTON 
 
 
 
 
 
Per:    
 Name: 
 Title: 
 
 
 
 
Per:    
 Name: 
 Title: 
We have authority to bind the Corporation. 



 

Schedule 2.1(a) 
Description of the Facilities 

Defined terms set out below but not defined in this Schedule 2.1(a) shall have the meaning ascribed to such 
terms in the main body of the Agreement. In the event of any inconsistency between the terms of this 
Schedule 2.1(a) and the terms of the main body of the Agreement, the later shall govern. 

For the purposes of this Agreement, the Facilities are described generally as follows: 

(i) Walkerton Wastewater Collection, Treatment, and Disposal System 

Site Location: 

 The street address of the Walkerton Wastewater Treatment Plant is as follows: 

 300 Durham Street West 
 Walkerton, ON 
 Municipality of Brockton 
 County of Bruce 
 

General Description of facility: 

The Walkerton Wastewater Treatment Plant consists of a conventional activated sludge treatment 
plant with a nominal design capacity of 7,560 m3/d, including the following additional processes: 
a continuous phosphorus removal system using ferric chloride, seasonal effluent disinfection using 
chlorine gas, a two-stage anaerobic digester and process sludge storage system, and two (2) 
auxiliary storage tanks which can be used to permit the controlled feed of high-strength wastewater 
into the plant.  Treated effluent is discharged to the Saugeen River.  The sewage collection system 
consists of an extensive system of service connections, sewers and maintenance ports located in 
Walkerton.  There are two inverted siphon sewer crossings of the Saugeen River.  There is one (1) 
sewage pumping station located on the wastewater treatment plant site. 

Existing Works: 

• Raw Sewage Pumping Station equipped with one (1) coarse bar screen, and three (3) pumps 

• Standby Power System consisting of one (1) 300 kW generator with the capability to run 
off of natural gas, or a blend of natural gas and bio-gas  

• Inlet Works consisting of one (1) mechanical step screen, and one (1) aerated grit tank rated 
at 28,388 m3/d 

• Primary Clarification System consisting of three (3) primary clarifiers and two (2) sludge 
pumps 

• Aeration system consisting of two (2) aeration tanks equipped with 30 HP mechanical 
surface aerators and air diffuser, and two (2) aeration tanks equipped with 40 HP 
mechanical surface aerators and three (3) air blowers 



-  PAGE 6 - 

• Secondary Clarification System consisting of four (4) secondary clarifiers, two of which 
are equipped with floating siphon sludge collectors, and three (3) return activated sludge 
pumps 

• Disinfection system consisting of one (1) gas chlorinator and two (2) chlorine contact tanks 

• An Outfall Sewer consisting of 102 m of 750 mm diameter outfall sewer pipe branching 
into a 10.4 m long (approximate) 610 mm diameter outfall pipe and a 19.5 m long 
(approximate) 510 mm diameter outfall pipe discharging to the Saugeen River 

• Flow Measurement System consisting of one (1) electromagnetic flow meter for influent 
measurement and one (1) Parshall flume for final effluent measurement 

• Phosphorus Removal System consisting of two (2) ferric chloride dosing pumps and one 
27 m3 chemical storage tank 

• Anaerobic Digestion System consisting of a control building with one (1) SWD fixed cover 
conical bottom anaerobic sludge digester equipped with a gas mixing recirculation system, 
one fixed roof SWD anaerobic digester equipped with a gas mixing recirculation system, 
one (1) digester sludge recirculating pump, and one (1) gas compressor 

• Sludge Storage facilities consisting of one (1) SWD sludge storage tank equipped with a 
coarse bubble diffused aeration system and two (2) 10.5 kW rail-mounted propeller sludge 
mixers 

• Plant Control Building housing three (3) air blowers, three (3) activated sludge pumps, two 
(2) raw sludge pumps, one (1) sludge recirculating pump, one (1) hot water boiler, one (1) 
tube-in-tube sludge heater, chlorination equipment, washroom, office and laboratory 

• A System of Appurtenances and Controls consisting of piping, heating, ventilation, 
electrical, instrumentation and control systems to operate the plant 

(ii) Walkerton Water Supply, Treatment, and Distribution System 

Site Location: 

The street and legal address of the Walkerton Water Treatment Plant (Well 7 and 9) and the Well 
6 Distribution Monitoring Station is as follows: 

1244 Bruce Road #3 
Part of Lot 6 and 7, Concession 1 NDR 
Former Brant Township 
Municipality of Brockton 
County of Bruce 
 

The legal address of the Walkerton Water Tower and Walkerton Booster Station is as follows: 

Lot #12 (Plan 105) 
Wallace Street 
Walkerton, ON 



-  PAGE 6 - 

Municipality of Brockton 
County of Bruce 
 

The legal address of the Brockton Water Tower and Brockton Booster Station is as follows: 

Part of Lot #25 (Plan 38) 
Cunningham Road 
Walkerton, ON 
Municipality of Brockton 
County of Bruce 
 

General Description of facility: 

The Walkerton Water Supply and Distribution System is a groundwater based water system 
consisting of two (2) supply wells and associated buildings and equipment including an ultraviolet 
(UV) disinfection system, chlorination system, surge suppression tank, standby diesel generator, 
water distribution piping network, two (2) elevated storage facilities, one (1) water booster pumping 
station, and associated monitoring and control equipment. 

 
Existing Works: 

• Well 7: a 381 mm diameter drilled well approximately 76.2 m deep, equipped with a lines-
shaft vertical turbine pump delivering 56.8 L/s at a TDH of 55.0 m 

• Well 9: a 350 mm diameter drilled well equipped with a submersible pump rated at 56.8 
L/s delivered at a TDH of 55.0 m, located near Well 7 and connected to water treatment 
plant by a 200 mm diameter supply line 

• Well 6: an observation and monitoring well located approximately 150 m from the water 
treatment plant on the same property; building used as a distribution system monitoring 
station equipped with a continuous free chlorine analyzer, well used for groundwater 
monitoring only 

• A Water Treatment Plant recently upgraded to utilize a primary disinfection system 
consisting of ultraviolet disinfection equipment including: 

o Two (2) 300 mm diameter UV reactors (one duty, one standby), on-line UV 
transmittance sensors, UV intensity monitoring sensors, automatic cleaning system 
and associated controls, instrumentation and appurtenances, 

o One (1) secondary disinfection system consisting of a 9.0 kg/d rated gas 
chlorinator, chlorine analyzer, chlorine leak detector and associated pumps and 
controls 

o One (1) baffled chlorine contact tank located at Well 7 

o Two (2) 37.3 kW high-lift pumps (one duty, one standby), each rated at 57.9L/s 
connected from the high-lift pumps to a 350 mm diameter distribution main, 

o One (1) 100 kW diesel standby power generator  



-  PAGE 6 - 

o Two (2) water towers to provide storage and pressure 

o One (1) booster pumping station located at the Brockton Water Tower site 

o One (1) booster pumping station located at the Walkerton Water Tower site  

(iii) Lake Rosalind Water Supply, Treatment, and Distribution System 

Site Location: 

 The street and legal address of the Lake Rosalind Water Treatment Plant is as follows: 

442 Lake Rosalind Road #4 
Part of Lot 68, Concession 3 NDR 
Former Township of Brant 
Municipality of Brockton 
County of Bruce 
 

General Description of facility: 

The Lake Rosalind Water Supply and Distribution System services Lots 67, 68, and 69, Concession 
3 in the former Township of Brant.  This system has a rated capacity of 80 L/min and services 
approximately 68 homes.  Two (2) groundwater wells supply water to a 91 m3 reservoir.  Wells in 
operation are: Well 1 and Well 3.  The distribution system is served by approximately 1,200 m of 
100 mm diameter (4” nominal) PVC watermain.  Raw water is disinfected prior to entering a 
cartridge filtration system, which then enters a chlorine contact chamber before flowing into the 
reservoir.  The raw water pumps are activated based on reservoir level.  Treated water is pumped 
from the reservoir by high-lift pumps to the distribution system via a series of pressure retention 
tanks, which serve to maintain system pressure.  Flow rate and volume pumped is recorded by a 
flow meter installed on the piping system. 

Existing Works: 

• Well 1:  a dug well approximately 3 m deep equipped with a jet pump having a capacity of 
0.35 L/s. 

• Well 3:  a 200 mm diameter drilled well approximately 22.9 m deep equipped with a 
submersible pump rated at 1.28 L/s. 

• One (1) air relief valve on the distribution system 

• A water treatment plant (pump house) containing: 

o Two (2) cartridge filtration systems (one duty one standby) 

o Two (2) liquid chlorine (sodium hypochlorite) metering pumps (one duty, one 
standby) 

o One (1) 190 L chemical storage tank 

o One (1) 30.1 m3 in-ground chlorine contact chamber  



-  PAGE 6 - 

o One (1) 91.0 m3 concrete reservoir located under the pump house 

o Two (2) submersible high-lift pumps rated at 5.3 L/s each 

o Six (6) steel hydro-pneumatic pressure retention tanks 

o One (1) continuous free chlorine residual analyzer 

o One (1) continuous turbidity analyzer 

o One (1) 50 mm diameter flow meter/totalizer 

o One (1) 56 kW standby diesel generator 

(iv) Chepstow Water Supply, Treatment, and Distribution System 

Site Location: 

 The legal address of the Chepstow Water Treatment Plant is as follows: 

51 John Street 
Part of Lot 7, Concession 7 
Former Township of Greenock 
Municipality of Brockton 
County of Bruce 
 

General Description of facility: 

The Chepstow Water Supply and Distribution System supplies water from a groundwater source to 
the Powers Subdivision in the former Township of Greenock.  This system has a rated capacity of 
2.21 L/sec and services approximately 19 homes.  One groundwater well supplies water to the 
pump house. The water treatment system consists of cartridge filtration, and a two stage 
disinfection system that contains UV disinfection and chlorination.   

Existing Works: 

• One 150 mm diameter drilled well approximately 57 m deep equipped with a 3 HP, 230 V 
submersible pump rated at 2.21 L/s 

• A water treatment plant (pump house)containing: 

o Two (2) cartridge filtration systems (one duty, one standby) 

o An ultraviolet disinfection system consisting of two (2) UV reactors (one duty, one 
standby) 

o One (1) 50 mm diameter magnetic flow meter 

o Four (4) 455 L hydro-pneumatic pressure retention tanks 

o Two (2) chlorine metering pumps (one duty, one standby) 



-  PAGE 6 - 

o Two (2) 23 L sodium hypochlorite solution tanks (one duty, one standby) 

o One (1) continuous free chlorine analyzer 

o One (1) continuous turbidity analyzer  

 



 

Schedule 2.1(b) 
Scope of Supplier Services 

Defined terms set out below but not defined in this Schedule 2.1(b) shall have the meaning ascribed to such 
terms in the main body of the Agreement. In the event of any inconsistency between the terms of this 
Schedule 2.1(b) and the terms of the main body of the Agreement, the later shall govern.  

The Supplier shall provide the following scope of Services expressly set forth below and which can be 
reasonably implied to be the Supplier’s responsibility in connection with the Services except, where it is 
expressly stated to be a Municipality responsibility under this Agreement.    

(i) Walkerton Wastewater Collection, Treatment, and Disposal System 

• Continuous  monitoring of the Wastewater Treatment Facility processes and response to 
SCADA alerts/alarms 

• Daily inspection and maintenance of the Wastewater Treatment Facility to ensure 
acceptable operation of the headworks, primary and secondary wastewater treatment 
clarifiers, secondary treatment systems, biosolids management systems, pumps, blower 
and aeration systems, chemical feeders, and all ancillary equipment 

• Operation of the raw sewage pumps at the wastewater pumping station to minimize plant 
bypasses and flooding of the collection system, while optimizing treatment process 
efficiency 

• Routine removal of screenings and scum from the pump station wet well 

• Routine cleaning of grit channels 

• Routine raking and inspection of bar screens, step screen, and barminuter 

• Screenings and grit disposal as necessary 

• Routine hosing/washing of weirs, walls, and channel in aeration and secondary clarifier 

• Routine sounding of clarifier for sludge depth to ensure acceptable return rates 

• Routine observation of sludge collection mechanisms for operation, alignment, tension, 
gearbox leakage, oil condition, and operating temperature 

• Routine exchange of gearbox lubricants 

• Routine dewatering of clarifier basins and inspection of respective chain and flight 
collector alignment, mechanical condition, and condition of concrete 

• Routine dewatering of aeration basins, inspection and maintenance of aeration diffusers as 
per manufacturer specifications, of aeration distribution piping grid, and condition of 
concrete 



 - 2 - 

• Utilize flow splitting to optimize seasonal variations in flows while maximizing treatment 
efficiency 

• Optimization of dissolved oxygen and blower operation in the aeration process to minimize 
energy usage and maintain biological treatment 

• Operational monitoring and optimization of chemical feed rates and return sludge rates 

• Daily monitoring and operation of secondary clarifiers and return activated sludge system 
to optimize solids removal, minimize hydraulic loading, and minimize solids carryover 

• Routine monitoring and replenishment of chlorine feed tanks, ferric chloride tanks, and 
other process chemicals as necessary 

• Routine monitoring and replenishment of fuel tanks, including diesel fuel used for heating 
in the Raw Sewage Pumping Station 

• Routine skimming of chlorine contact chambers and clarifiers 

• Routine monitoring and operation of the anaerobic digester gas mixing system to ensure 
full utilization of the digester capacity, maintain consistent primary digester temperatures, 
maintain adequate pressure to prevent gas flow to waste gas burners and digester pressure 
relief valves, maximize supernatant return to the treatment system, and ensure the 
condensate drain system is working as per design 

• Scheduling of digester loadings as regularly as possible to ensure maximum volatile solids 
reduction and gas production 

• Routine monitoring and operation of the gas chlorination system including, checking the 
self-contained breathing apparatus, checking operation of the exhaust fans, checking for 
leaks, inspection and replacement of chlorine tanks, and optimization of chlorine dosing 

• Routine monitoring and recording of wastewater influent and effluent flows, pump station 
running hours, diesel generator running hours, utilities usage, volume of chemicals used, 
volume of sludge disposal, and any other parameters deemed necessary to meet compliance 
requirements and provide an acceptable level of process evaluation information 

• Routine sampling, analysis, and recording of any process wastewater parameters deemed 
necessary to meet compliance requirements and provide an acceptable level of process 
monitoring and evaluation 

• Manage the sludge hauling and land application  The sludge hauling and land application 
contract shall be between a third party and the Municipality at the Municipality’s cost 

• Routine monitoring and operation of the service water system to minimize potable water 
usage 

• Monthly test operation of the standby generator 



 - 3 - 

• Operation of the hot water boiler to maximize the usage of digester gas, and minimize the 
use of natural gas supply 

• Provide for manhole inspection and flushing of the entire Wastewater Collection System 
during the term of the agreement, including inspection for debris accumulation, structural 
integrity of walls and access ladders, condition of benching, and infiltration/inflow  

• Provide sewer locates as required 

•  Manage the receipt and treatment of brewery waste at the Walkerton waste water treatment 
plant (sewage disposal plant) provided Supplier shall not be obligated to receive or treat 
brewery waste exceeding an average daily intake of 120 m3. 

• Brewery waste in excess of an average daily intake of 120 m3 may be accepted for disposal 
on the agreement of both parties provided such excess amount does not impede the ability 
of the system to function properly or endanger compliance with operational requirements. 

• Supplier shall monitor the treatment of brewery waste and advise Municipality of any 
abnormalities or compliance issues related to such treatment. 

• For new sewer service connections, on infill lots, lay pipe and make connections on 
municipal property.  Excavation, supply and placement of bedding, backfill etc is excluded.  
New service connections for new subdivisions or developments are excluded 

(ii) Walkerton Water Supply, Treatment, and Distribution System 

• Continuous monitoring of the Water Treatment Facility processes and response to SCADA 
alerts/alarms 

• Daily inspection and maintenance of the Walkerton Water Treatment Plant (Well 7 and 9), 
the Walkerton Well 6 Distribution Monitoring Station, the Walkerton Water Tower, the 
Geeson Avenue Booster Station, the Brockton Water Tower, and the Brockton Booster 
Station to ensure acceptable operation of the wells, UV disinfection systems, pressure and 
level control systems, pumping systems, chemical feeders, analyzers, and all ancillary 
equipment 

• Routine monitoring of well static water levels as per Applicable Laws and timely reporting 
of any abnormal fluctuations in ground water levels 

• Periodic inspection and maintenance of UV sensors and cleaning systems 

• Replacement of UV bulbs on low output or after 5,000 h of use 

• Routine monitoring and operation of the gas chlorination system including, checking the 
self-contained breathing apparatus, checking operation of the exhaust fans, checking for 
leaks, inspection and replacement of chlorine tanks, and optimization of chlorine dosing 



 - 4 - 

• Routine monitoring and optimization of chlorination contact process to achieve 
inactivation and removal of regulated pathogenic organisms while maintaining acceptable 
levels of free chlorine in the treated water and distribution systems 

• Routine monitoring and recording of raw water influent and treated water flows, standby 
generator running hours, utilities usage, volume of chemicals used, free chlorine residual, 
treated water turbidity, UV transmittance, and any other parameters deemed necessary to 
[...]
	(a) No later than 30 days prior to the termination of the contract, the Supplier shall have completed a final condition survey (“Survey”), which shall be conducted and certified by a qualified individual such as a C.E.T. or professional engineer. The ...
	(b) The Survey shall include, but not be limited to an evaluation of:
	(i) the availability of tools and laboratory equipment to perform the operations and maintenance functions;
	(ii) the health and safety issues that could impact operations staff;
	(iii) the status of the spare parts available at the Facilities, including a valuation and a detailed inventory of such parts;
	(iv) the operational status of the instrumentation, SCADA, alarms and other monitoring equipment
	(v) the general condition of all mechanical equipment, including pumps, motors, blowers and chemical feeders, and;
	(vi) the general electrical condition of motor control centers, and panels;
	.

	(c) The Municipality may, in its sole discretion and at its own expense, contract the preparation of the Survey to a third party.


	Article 13  FORCE MAJEURE
	13.1 Force Majeure Events
	(a) Subject to the other provisions of this Article 13.1, if either party is unable or fails by reason of Force Majeure to perform in whole or in part any obligation or covenant set forth in this Agreement, with the exception of unpaid financial oblig...
	(b) For purposes of this Agreement, the term “Force Majeure” means any event or occurrence not within the control of the party claiming Force Majeure and which by the exercise of reasonable diligence such party is unable to prevent or overcome, includ...
	(c) Neither Party shall be entitled to the benefit of this provision, under any of the following circumstances:
	(i) to the extent that the inability or failure was caused by the negligence or contributory negligence of the Party claiming Force Majeure;
	(ii) to the extent that the inability or failure was caused by the Party claiming Force Majeure having failed to diligently attempt to remedy the condition by taking all reasonable acts and to resume the performance of such covenants and obligations w...
	(iii) if the inability or failure was caused by lack of funds or is in respect of any amount due hereunder; or
	(iv) unless, as soon as possible after the happening of the occurrence relied upon or as soon as possible after determining that the occurrence was in the nature of Force Majeure and would affect the claiming party’s ability to observe or perform any ...

	(d) The party claiming Force Majeure will give notice to the other party, as soon as possible after the Force Majeure condition is remedied, to the effect that the same had been remedied and that such party has resumed, or is then in a position to res...
	(e) Notwithstanding any of the provisions of this Article 13.1, and subject to Article 13.1(c), the settlement of labour disputes or industrial disturbances is entirely within the discretion of the particular party involved and the party may make sett...


	Article 14  GENERAL
	14.1 Jurisdiction
	(a) This Agreement shall be governed by and construed in accordance with the laws of the Province of Ontario and the parties shall agree to attorn to the jurisdiction of the Courts of Ontario.

	14.2 Agreement to Govern
	(a) If there is any inconsistency between the main body of this Agreement and any Schedule to this Agreement, the provision in the main body shall govern.

	14.3 Entire Agreement
	(a) The Agreement constitutes the entire agreement between the Municipality and the Supplier with respect to the subject matter hereof and cancels and supersedes any prior understandings, undertakings, representations, warranties, terms, conditions an...

	14.4 Notices
	(a) Any notice or other communication required or permitted to be given under this Agreement will be effective only if in writing and when it is actually delivered (which delivery may be by telecopy or other telecommunications device) to the party for...
	To the Municipality:
	Attention:  Director of Operations
	Municipality of Brockton
	100 Scott Street
	Walkerton, ON
	N0G 2V0
	Telephone: 519.881.2223
	Telecopy: 519.881.2991
	To the Supplier:
	Telephone: 905-868-9683
	Telecopy:   905-868-9870

	(b) Notwithstanding the foregoing, notices with respect to Force Majeure will be given in writing by telecopy, or orally in person or by telephone (to be confirmed by telecopy), to the person or persons designated from time to time by the parties as t...

	14.5 Severability
	(a) If any provision of this Agreement is found or determined to be invalid, illegal or unenforceable it will be construed to be separate and severable from this Agreement and will not impair the validity, legality or enforceability of any other provi...

	14.6 No Waiver
	(a) No waiver by either party of any default by the other in the performance of any of the provisions of this Agreement will operate or be construed as a waiver of any other or future default or defaults hereunder, whether of a like or a different cha...

	14.7 Amendment
	(a) No amendment to this Agreement will be valid or binding unless it is in writing and duly executed by both of the Parties hereto.

	14.8 Burden and Benefit
	(a) This Agreement shall enure to the benefit of and be binding upon the Parties.

	14.9 Assignment
	(a) The Municipality may not assign this Agreement or any of its rights or obligations hereunder without the consent of Supplier, such consent not to be unreasonably withheld. Supplier may assign this Agreement or any of its rights or obligations here...

	14.10 Freedom of Information
	(a) The Municipality acknowledges and agrees that this Agreement and any materials or information provided to Supplier through the performance of the Services may be subject to disclosure under the Municipal Freedom of Information and Protection of Pr...

	14.11 Counterparts
	(a) This Agreement may be executed in counterparts with the same effect as if the Parties had signed the same document. All counterparts will be construed together and will constitute one agreement.

	14.12 Further Assurances
	(a) Each party will, at all times hereafter, execute and deliver all such further documents and do all such further acts and things as may be reasonably requested by the other party to give full effect to the intent and meaning of this Agreement.

	14.13 Survival
	(a) All representations, warranties, indemnities, and limitations on liability given by each of the Parties, all outstanding payment obligations, and the confidentiality obligation pursuant to the Agreement shall survive the termination of the Agreement.

	14.14 Facsimile or Digital Transmission
	(a) This Agreement may be executed by the parties and transmitted by facsimile or digital transmission (for example, e-mailed .pdf pages) and, if so executed, transmitted and received, this Agreement will for all purposes be effective as if the partie...
	IN WITNESS WHEREOF the parties hereto have executed this Agreement as of the day and year first above written.



	Schedule 2.1(a) Description of the Facilities
	Defined terms set out below but not defined in this Schedule 2.1(a) shall have the meaning ascribed to such terms in the main body of the Agreement. In the event of any inconsistency between the terms of this Schedule 2.1(a) and the terms of the main ...
	For the purposes of this Agreement, the Facilities are described generally as follows:
	(i) Walkerton Wastewater Collection, Treatment, and Disposal System
	Site Location:
	The street address of the Walkerton Wastewater Treatment Plant is as follows:

	General Description of facility:
	The Walkerton Wastewater Treatment Plant consists of a conventional activated sludge treatment plant with a nominal design capacity of 7,560 m3/d, including the following additional processes: a continuous phosphorus removal system using ferric chlori...

	Existing Works:
	 Raw Sewage Pumping Station equipped with one (1) coarse bar screen, and three (3) pumps
	 Standby Power System consisting of one (1) 300 kW generator with the capability to run off of natural gas, or a blend of natural gas and bio-gas
	 Inlet Works consisting of one (1) mechanical step screen, and one (1) aerated grit tank rated at 28,388 m3/d
	 Primary Clarification System consisting of three (3) primary clarifiers and two (2) sludge pumps
	 Aeration system consisting of two (2) aeration tanks equipped with 30 HP mechanical surface aerators and air diffuser, and two (2) aeration tanks equipped with 40 HP mechanical surface aerators and three (3) air blowers
	 Secondary Clarification System consisting of four (4) secondary clarifiers, two of which are equipped with floating siphon sludge collectors, and three (3) return activated sludge pumps
	 Disinfection system consisting of one (1) gas chlorinator and two (2) chlorine contact tanks
	 An Outfall Sewer consisting of 102 m of 750 mm diameter outfall sewer pipe branching into a 10.4 m long (approximate) 610 mm diameter outfall pipe and a 19.5 m long (approximate) 510 mm diameter outfall pipe discharging to the Saugeen River
	 Flow Measurement System consisting of one (1) electromagnetic flow meter for influent measurement and one (1) Parshall flume for final effluent measurement
	 Phosphorus Removal System consisting of two (2) ferric chloride dosing pumps and one 27 m3 chemical storage tank
	 Anaerobic Digestion System consisting of a control building with one (1) SWD fixed cover conical bottom anaerobic sludge digester equipped with a gas mixing recirculation system, one fixed roof SWD anaerobic digester equipped with a gas mixing recir...
	 Sludge Storage facilities consisting of one (1) SWD sludge storage tank equipped with a coarse bubble diffused aeration system and two (2) 10.5 kW rail-mounted propeller sludge mixers
	 Plant Control Building housing three (3) air blowers, three (3) activated sludge pumps, two (2) raw sludge pumps, one (1) sludge recirculating pump, one (1) hot water boiler, one (1) tube-in-tube sludge heater, chlorination equipment, washroom, offi...
	 A System of Appurtenances and Controls consisting of piping, heating, ventilation, electrical, instrumentation and control systems to operate the plant


	(ii) Walkerton Water Supply, Treatment, and Distribution System
	Site Location:
	The legal address of the Walkerton Water Tower and Walkerton Booster Station is as follows:
	The legal address of the Brockton Water Tower and Brockton Booster Station is as follows:

	General Description of facility:
	Existing Works:
	 Well 7: a 381 mm diameter drilled well approximately 76.2 m deep, equipped with a lines-shaft vertical turbine pump delivering 56.8 L/s at a TDH of 55.0 m
	 Well 9: a 350 mm diameter drilled well equipped with a submersible pump rated at 56.8 L/s delivered at a TDH of 55.0 m, located near Well 7 and connected to water treatment plant by a 200 mm diameter supply line
	 Well 6: an observation and monitoring well located approximately 150 m from the water treatment plant on the same property; building used as a distribution system monitoring station equipped with a continuous free chlorine analyzer, well used for gr...
	 A Water Treatment Plant recently upgraded to utilize a primary disinfection system consisting of ultraviolet disinfection equipment including:
	o Two (2) 300 mm diameter UV reactors (one duty, one standby), on-line UV transmittance sensors, UV intensity monitoring sensors, automatic cleaning system and associated controls, instrumentation and appurtenances,
	o One (1) secondary disinfection system consisting of a 9.0 kg/d rated gas chlorinator, chlorine analyzer, chlorine leak detector and associated pumps and controls
	o One (1) baffled chlorine contact tank located at Well 7
	o Two (2) 37.3 kW high-lift pumps (one duty, one standby), each rated at 57.9L/s connected from the high-lift pumps to a 350 mm diameter distribution main,
	o One (1) 100 kW diesel standby power generator
	o Two (2) water towers to provide storage and pressure
	o One (1) booster pumping station located at the Brockton Water Tower site
	o One (1) booster pumping station located at the Walkerton Water Tower site


	(iii) Lake Rosalind Water Supply, Treatment, and Distribution System
	Site Location:
	The street and legal address of the Lake Rosalind Water Treatment Plant is as follows:

	General Description of facility:
	The Lake Rosalind Water Supply and Distribution System services Lots 67, 68, and 69, Concession 3 in the former Township of Brant.  This system has a rated capacity of 80 L/min and services approximately 68 homes.  Two (2) groundwater wells supply wat...

	Existing Works:
	 Well 1:  a dug well approximately 3 m deep equipped with a jet pump having a capacity of 0.35 L/s.
	 Well 3:  a 200 mm diameter drilled well approximately 22.9 m deep equipped with a submersible pump rated at 1.28 L/s.
	 One (1) air relief valve on the distribution system
	 A water treatment plant (pump house) containing:
	o Two (2) cartridge filtration systems (one duty one standby)
	o Two (2) liquid chlorine (sodium hypochlorite) metering pumps (one duty, one standby)
	o One (1) 190 L chemical storage tank
	o One (1) 30.1 m3 in-ground chlorine contact chamber
	o One (1) 91.0 m3 concrete reservoir located under the pump house
	o Two (2) submersible high-lift pumps rated at 5.3 L/s each
	o Six (6) steel hydro-pneumatic pressure retention tanks
	o One (1) continuous free chlorine residual analyzer
	o One (1) continuous turbidity analyzer
	o One (1) 50 mm diameter flow meter/totalizer
	o One (1) 56 kW standby diesel generator


	(iv) Chepstow Water Supply, Treatment, and Distribution System
	Site Location:
	The legal address of the Chepstow Water Treatment Plant is as follows:

	General Description of facility:
	The Chepstow Water Supply and Distribution System supplies water from a groundwater source to the Powers Subdivision in the former Township of Greenock.  This system has a rated capacity of 2.21 L/sec and services approximately 19 homes.  One groundwa...

	Existing Works:
	 One 150 mm diameter drilled well approximately 57 m deep equipped with a 3 HP, 230 V submersible pump rated at 2.21 L/s
	 A water treatment plant (pump house)containing:
	o Two (2) cartridge filtration systems (one duty, one standby)
	o An ultraviolet disinfection system consisting of two (2) UV reactors (one duty, one standby)
	o One (1) 50 mm diameter magnetic flow meter
	o Four (4) 455 L hydro-pneumatic pressure retention tanks
	o Two (2) chlorine metering pumps (one duty, one standby)
	o Two (2) 23 L sodium hypochlorite solution tanks (one duty, one standby)
	o One (1) continuous free chlorine analyzer
	o One (1) continuous turbidity analyzer



	Schedule 2.1(b) Scope of Supplier Services
	Defined terms set out below but not defined in this Schedule 2.1(b) shall have the meaning ascribed to such terms in the main body of the Agreement. In the event of any inconsistency between the terms of this Schedule 2.1(b) and the terms of the main ...
	The Supplier shall provide the following scope of Services expressly set forth below and which can be reasonably implied to be the Supplier’s responsibility in connection with the Services except, where it is expressly stated to be a Municipality resp...
	(i) Walkerton Wastewater Collection, Treatment, and Disposal System
	 Continuous  monitoring of the Wastewater Treatment Facility processes and response to SCADA alerts/alarms
	 Daily inspection and maintenance of the Wastewater Treatment Facility to ensure acceptable operation of the headworks, primary and secondary wastewater treatment clarifiers, secondary treatment systems, biosolids management systems, pumps, blower an...
	 Operation of the raw sewage pumps at the wastewater pumping station to minimize plant bypasses and flooding of the collection system, while optimizing treatment process efficiency
	 Routine removal of screenings and scum from the pump station wet well
	 Routine cleaning of grit channels
	 Routine raking and inspection of bar screens, step screen, and barminuter
	 Screenings and grit disposal as necessary
	 Routine hosing/washing of weirs, walls, and channel in aeration and secondary clarifier
	 Routine sounding of clarifier for sludge depth to ensure acceptable return rates
	 Routine observation of sludge collection mechanisms for operation, alignment, tension, gearbox leakage, oil condition, and operating temperature
	 Routine exchange of gearbox lubricants
	 Routine dewatering of clarifier basins and inspection of respective chain and flight collector alignment, mechanical condition, and condition of concrete
	 Routine dewatering of aeration basins, inspection and maintenance of aeration diffusers as per manufacturer specifications, of aeration distribution piping grid, and condition of concrete
	 Utilize flow splitting to optimize seasonal variations in flows while maximizing treatment efficiency
	 Optimization of dissolved oxygen and blower operation in the aeration process to minimize energy usage and maintain biological treatment
	 Operational monitoring and optimization of chemical feed rates and return sludge rates
	 Daily monitoring and operation of secondary clarifiers and return activated sludge system to optimize solids removal, minimize hydraulic loading, and minimize solids carryover
	 Routine monitoring and replenishment of chlorine feed tanks, ferric chloride tanks, and other process chemicals as necessary
	 Routine monitoring and replenishment of fuel tanks, including diesel fuel used for heating in the Raw Sewage Pumping Station
	 Routine skimming of chlorine contact chambers and clarifiers
	 Routine monitoring and operation of the anaerobic digester gas mixing system to ensure full utilization of the digester capacity, maintain consistent primary digester temperatures, maintain adequate pressure to prevent gas flow to waste gas burners ...
	 Scheduling of digester loadings as regularly as possible to ensure maximum volatile solids reduction and gas production
	 Routine monitoring and operation of the gas chlorination system including, checking the self-contained breathing apparatus, checking operation of the exhaust fans, checking for leaks, inspection and replacement of chlorine tanks, and optimization of...
	 Routine monitoring and recording of wastewater influent and effluent flows, pump station running hours, diesel generator running hours, utilities usage, volume of chemicals used, volume of sludge disposal, and any other parameters deemed necessary t...
	 Routine sampling, analysis, and recording of any process wastewater parameters deemed necessary to meet compliance requirements and provide an acceptable level of process monitoring and evaluation
	 Manage the sludge hauling and land application  The sludge hauling and land application contract shall be between a third party and the Municipality at the Municipality’s cost
	 Routine monitoring and operation of the service water system to minimize potable water usage
	 Monthly test operation of the standby generator
	 Operation of the hot water boiler to maximize the usage of digester gas, and minimize the use of natural gas supply
	 Provide for manhole inspection and flushing of the entire Wastewater Collection System during the term of the agreement, including inspection for debris accumulation, structural integrity of walls and access ladders, condition of benching, and infil...
	 Provide sewer locates as required
	  Manage the receipt and treatment of brewery waste at the Walkerton waste water treatment plant (sewage disposal plant) provided Supplier shall not be obligated to receive or treat brewery waste exceeding an average daily intake of 120 m3.
	 Brewery waste in excess of an average daily intake of 120 m3 may be accepted for disposal on the agreement of both parties provided such excess amount does not impede the ability of the system to function properly or endanger compliance with operati...
	 Supplier shall monitor the treatment of brewery waste and advise Municipality of any abnormalities or compliance issues related to such treatment.
	 For new sewer service connections, on infill lots, lay pipe and make connections on municipal property.  Excavation, supply and placement of bedding, backfill etc is excluded.  New service connections for new subdivisions or developments are excluded

	(ii) Walkerton Water Supply, Treatment, and Distribution System
	 Continuous monitoring of the Water Treatment Facility processes and response to SCADA alerts/alarms
	 Daily inspection and maintenance of the Walkerton Water Treatment Plant (Well 7 and 9), the Walkerton Well 6 Distribution Monitoring Station, the Walkerton Water Tower, the Geeson Avenue Booster Station, the Brockton Water Tower, and the Brockton Bo...
	 Routine monitoring of well static water levels as per Applicable Laws and timely reporting of any abnormal fluctuations in ground water levels
	 Periodic inspection and maintenance of UV sensors and cleaning systems
	 Replacement of UV bulbs on low output or after 5,000 h of use
	 Routine monitoring and operation of the gas chlorination system including, checking the self-contained breathing apparatus, checking operation of the exhaust fans, checking for leaks, inspection and replacement of chlorine tanks, and optimization of...
	 Routine monitoring and optimization of chlorination contact process to achieve inactivation and removal of regulated pathogenic organisms while maintaining acceptable levels of free chlorine in the treated water and distribution systems
	 Routine monitoring and recording of raw water influent and treated water flows, standby generator running hours, utilities usage, volume of chemicals used, free chlorine residual, treated water turbidity, UV transmittance, and any other parameters d...
	 Maintain chlorine residual in the distribution system
	 Conduct water main flushing and hydrant flushing and testing scheduled such that all of the water mains and hydrants have been flushed and tested throughout the Walkerton Water Distribution System annually during the  term of the agreement
	 Monthly test operation of the standby generator
	 Repair and paint hydrants where necessary, and winterize each fall
	 Routine monitoring of water towers through visual inspections, checking controls and valves, and monitoring pressure and water levels
	 Routine monitoring of distribution system by looking for major leaks (visual and through water usage trending), inspection of booster stations, exercising of main distribution shutoff valves, and regular collection of distribution samples
	 Exercise at least 50% of the valves in the Water Distribution System annually.
	 Preparation of strategies to mitigate water main leakage as necessary, and repair water main breaks as per Emergency Response procedures
	 Provide water service disconnects and reconnects as required
	 Provide water locates as required
	 For new water service connections on infill lots, lay pipe, and make connections between water main and property owners piping at curb stop.  Excavation, supply and placement of bedding material, backfill, etc. are excluded.  New service connections...
	(iii) Lake Rosalind Water Supply, Treatment, and Distribution System
	 Continuous monitoring of the Water Treatment Facility processes and response to SCADA alerts/alarms
	 Daily inspection and maintenance of the Lake Rosalind Water Treatment Plant to ensure acceptable operation of the wells, pressure and level control systems, pumping systems, chemical feeders, analyzers, and all ancillary equipment
	 Routine monitoring of well static water levels as per Applicable Laws and timely reporting of any abnormal fluctuations in ground water levels
	 Daily monitoring of cartridge filter differential pressure, and replacement of cartridge filters as per Applicable Laws
	 Daily monitoring and operation of the liquid chlorination system including checking the chemical feed pumps, monitoring and replacement of sodium hypochlorite as necessary, and optimization of chlorine dosing
	 Routine monitoring and optimization of chlorination contact process to achieve inactivation and removal of regulated pathogenic organisms while maintaining acceptable levels of free chlorine in the treated water and distribution systems